30min D2006RT-WHITE
( )
HARDWARE LIST PARTS LIST
CARTON | NO.| SKETCH|DESCRIPTION | QTY | [CARTON |NO. |SKETCH |DESCRIPTION| QTY
1| (Ez‘;'t..x1_1/4..) 12PCS|| 2-1 A || Tabletop | 1PC
2 Bolt 3PCS i
(174" x 1-3/4") B H Pedestal 3 PCS
3 Bolt 3PCS
92 (1/4" x 3/4")
Spring Wash . )
41 Jawy T |PPO|] 2 | ¢ || TopRing |1
— Washer
5 /@ (1/4") 15 PCS
D | €& _—>| BaseRing | 1PC
Allen Wrench
6 |&F ) 1PC
Step 1
5 I |
Note: At this stage, do not fully tighten the bolts .
\_ )




ASSEMBLY INSTRUCTIONS
D2006RT-WHITE

2

THIS WAY UP

~<

- -

-

Note: At this stage, do not fully tighten the bolts .

Step 3
THIS WAY UP

THIS WAY UP

Turn the Dining Table upside down.
Note: At this stage, do not fully tighten the bolts .




ASSEMBLY INSTRUCTIONS
30min D2006RT-WHITE

Step 4

Note: At this stage, do not fully tighten the bolts .

Step 5

~~en

Note: At this stage, do not fully tighten the bolts .




30min

ASSEMBLY INSTRUCTIONS

D2006RT-WHITE

Step 6

Note: Fully tighten all bolts at this step.

Step 7

~\

Adjust Pre-installed Levelers
height to achieve balance.

—
-
—_




ASSEMBLY INSTRUCTIONS

D2009DC-WHITE
D2009DC-BLACK

1
HARDWARE LIST PARTS LIST
NO,|SKETCH| DESCRIPTION QTY NO.|SKETCH | DESCRIPTION QTY
1| o [Bolt(1/4'x2-1/8")  |2PCS
v A @ Seat 1PC
2 Bolt(1/4"x1-1/2") 4 PCS
3 ) Spring washer(1/4") |6 PCS B _&, Back leg 1PC
4 Washer(1/4") 6 PCS
C Front |
5 / Allen wrench(4mm) | 1 PC i “ ront1eg 1PC
Note: Do not fully tighten the bolts at this step. Note: Do not fully tighten the bolts at this step.
Step 3 Step 4
\\Q’ \\:;>Q//
 Adjust Pre-installed Levelers |
eight to achieve balance ! '
\'\ ,\) Note: At this stage, tighten all Bolts at all
\ o joints fully in a sequential manner. -

1/1



